
©
 2

01
1 

V
S

M
 G

ro
up

 A
B

 - 
A

ll 
R

ig
ht

s 
R

es
er

ve
d.

104 23 31-96

Parts List

M
ad

e 
in

 S
w

ed
en

20
 D

ec
em

be
r 2

01
1



104 23 31-962

A



104 23 31-96 3

 NO.    PART NO.   DESCRIPTION  

1 416310701 THREAD TAKE UP LEVER CPL.
2 416147701 THREAD TAKE UP LEVER SUPPORTER
3 416116001 E-RING (ETW-3)
4 N/S THREAD TAKE UP LEVER SUPPORTER SHAFT
5 416152201 SET WASHER
6 416121501 SET SCREW (M4*8A)
7 416147801 ARM SHAFT BALANCE PIN CPL.
8 N/S ARM SHAFT BALANCE
9 416122101 SET SCREW (M4*6)
10	 N/S	 ARM	SHAFT	BALANCE	PIN	(Ф3.5*24)
11 416150001 ARM SHAFT SPROCKET
12 416156301 ARM SHAFT BUSHING
13 N/S ARM SHAFT BUSHING HOLDER PLATE
14 N/S ENDURE ATTRITION WASHER
15 416156501 ARM SHAFT COLLAR
16 N/S SET SCREW (M5*5)
17 416140501 MOTOR DRIVE BELT
18 N/S REVOLUTION CONTROL PANEL
19 416150101 NEEDLE BAR CRANK ROD
20 N/S ROTARY SENSOR COLLAR
21 416355501 ARM SHAFT DRIVE BELT PULLEY
22 N/S ARM SHAFT
23 N/S ARC WASHER
24 416355601 MOTOR DRIVE BELT (2M-516)
25 N/S NUT (M4 T=3)
26 416121001 SET SCREW (M4*5)
27 416308501 HAND WHEEL
28 N/S ARM SHAFT CLUTCH ANNULUS SPRING
29 416307201 ARM SHAFT COLLAR
30	 N/S	 SPRING	PIN	(Ф3*28)
31	 N/S	 SPRING	PIN	(Ф3*30)
32 N/S E-RING (ETW-8)
33 N/S BELT PROTECT PLATE
34 N/S ENDURE ATT

A



104 23 31-964

B



104 23 31-96 5

 NO.    PART NO.   DESCRIPTION  

1 N/S ARM
2 N/S TRANSFORMER COVER (1)
3 416312101 TRANSFORMER (FOR 120V)
  416312201 TRANSFORMER (FOR 230V)
4 416136801 TRANSFORMER COVER (2)
5 N/S SET SCREW (M4×0.7 L=50)
6 N/S SET SCREW (M4*8)
7 N/S MICRO SWITCH SEAT(2)
8 416121101 SET SCREW (M4*10B)
9 416303701 MICRO SWITCH CPL.
10 N/S CS RING (CSTW-2)
11 N/S MOVEMENT PLATE SUPPORTER
12 416116001 E-RING (ETW-3)
13 N/S MOVEMENT PLATE SUPPORTER (1)
14 416121201 SET SCREW (M4*6B)
15 416303401 PHOTO SENSOR CPL.
16 416121501 SET SCREW (M4*8A)
17 416121001 SET SCREW (M4*5)
18 416146201 PRESSER BAR BRACKET SPRING
19 416152901 FREE ARM BASE CUSHION RUBBER
20 416154601 BASE PLATE ADJUSTMENT SCREW
21 416147301 BASE PLATE ADJUSTMENT SCREW SPRING
22 416147001 ADJUSTMENT FREE ARM BASE CUSHION RUBBER
23 416144001 ROTARY HOOK PLATE
24 416143901 ROTARY HOOK PLATE (2)
25 416143901 ROTARY HOOK PLATE SPRING (2)
26 416143901 ROTARY HOOK PLATE SPRING (1)
27 416119001 SET SCREW (M2*2.5)
28 N/S PRESSER BAR BRACKET
29 N/S PRESSER BAR LIFTER LEVER SHAFT
30 416116301 E-RING (ETW-5)
31 416141101 PRESSER BAR LIFTER LEVER

B



104 23 31-966

C



104 23 31-96 7

 NO.    PART NO.   DESCRIPTION  

1 416140601 NEEDLE BAR SUPPORTER
2 N/S NEEDLE BAR SUPPORTER PIN
3 N/S E-RING (ETW-5)
4 416307301 NEEDLE BAR
5 N/S NEEDLE BAR SUPPORTER PLATE
6 416141301 NEEDLE BAR SUPPORTER PLATE PIN
7 416116101 E-RING (ETW-4)
8 N/S NEEDLE CLAMP
9 N/S SET SCREW
10 N/S NEEDLE
11 N/S NEEDLE BAR DRIVING ROD SPRING PLATE
12 416119201 SET SCREW (M3*6A)
13 416150801 NEEDLE BAR BRACKET (1)
14 416150801 NEEDLE BAR BRACKET (2)
15 416122401 SET SCREW (M4*4)
16 N/S TENSION LEVER LIFTER SPRING
17 N/S SET SCREW (9/64*40*5)
18 416307801 PRESSER BAR
19 416187701 PRESSER BAR SPRING
20 416355701 NEEDLE PLATE
21 416309501 NEEDLE PLATE COVER
22 416122901 SET SCREW (M4*6)
23 416155201 NEEDLE PLATE COVER OPEN
24 416355801 NEEDLE PLATE SUPPORTER
25 N/S SET SCREW (SM3/32*56 L2.3)
26 416304001 SHANK CPL.
27 N/S SHANK CPL. SET SCREW
28 N/S ZIGZAG PRESSER FOOT CPL.
29 N/S NEEDLE BAR DRIVING ROD
30 N/S NEEDLE BAR DRIVING ROD PIN
31 N/S NEEDLE BAR DRIVING ROD PLATE
32 N/S E-RING (ETW-4)
33 N/S ZIGZAG PULSE MOTOR PLATE
34 416121501 SET SCREW (M4*8A)
35 416303901 PULSE MOTOR
36 416120601 SET SCREW (M3*5A)
37 416303101 PHOTO SENSOR CPL.
38 416133601 PULSE MOTOR GEAR
39 416120001 SET SCREW (M3*3)
40 416133701 ZIGZAG CRANK (1)
41 416133901 CRANK SPRING
42 416133801 ZIGZAG CRANK (2)
43 416355901 AUTO THREADED LEVER
44 416155001 AUTO THREADED LEVER SPRING
45 416157401 AUTO THREADED SHAFT SPRING
46 416150801 AUTO THREADED SHAFT
47	 416117201	 SPRING	PIN	(Ф2*14)
48	 416117101	 SPRING	PIN	(Ф2*6	T=0.4)
49 416145801 AUTO THREADED
50 416356001 AUTO THREADED STOPPER (1)

C



104 23 31-968

D



104 23 31-96 9

NO.   PART NO.   DESCRIPTION  

1 416356101 DIAL TENSION SUPPORTER PLATE COVER
2 N/S SET SCREW (M4)
3 416124101 WASHER (4.2*8*0.8)
4 416171301 THREAD GUIDE
5 416121701 SET SCREW (M4*15B)
6 416121901 SET SCREW (M4*6)
7 416356201 THREAD GUIDE SPRING
8 416116801 CS RING
9 N/S DIAL TENSION SUPPORTER PLATE
10 416138401 DIAL TENSION WAFT PLATE
11 416116101 E-RING (ETW-4)
12 416117501 PIN
13 416121201 SET SCREW (M4*6B)
14 416151701 DIAL TENSION GUIDE SPRING TUBE
15 416153601 DIAL TENSION DISC (1)
16 416146301 DIAL TENSION DISC
17 416156701 DIAL TENSION SPRING REGULATOR
18 416155901 DIAL TENSION SPRING
19 416153801 DIAL TENSION REGULATOR
20 416356301 DIAL TENSION SPRING PLATE
21 416316001 DIAL TENSION KNOB
22 416126001 WASHER (WW-5)
23 416124501 WASHER (5.2*10*0.5)
24 N/S BOBBIN WINDER PLATE
25 416121501 SET SCREW (M4*8A)
26 N/S BOBBIN WINDER CLUTCH ROD
27 N/S SET SCREW (M3*6B)
28 416356401 BOBBIN WINDER CRANK SPRING
29 416303501 MICRO SWITCH
30 416119101 SET SCREW (M2*7.5)
31 N/S BOBBIN WINDER CRANK
32 N/S BOBBIN WINDER CRANK SPRING
33 N/S BOBBIN WINDER CRANK
34 N/S BOBBIN WINDER PULLEY
35 N/S BOBBIN WINDER RUBBER PULLEY
36 N/S BH LEVER PLATE
37 N/S BH LEVER CRANK
38 N/S E-RING (ETW-4)
39 N/S BH LEVER
40	 N/S	 SPRING	PIN	(Ф1.6*5)
41 N/S BH LEVER BUTTON
42 416135401 BH LEVER CRANK SPRING
43 N/S SET SCREW (M3*5B)
44 N/S BH MOVEMENT CRANK
45 N/S SET SCREW (M3*5A)
46 416303201 PHOTO SENSOR CPL.
47 416120601 SET SCREW (M3×0.5×5A)
48 N/S BH SPRING PLATE
49 N/S MICRO SWITCH SET
50 416303601 MICRO SWITCH (B/H)
51 N/S SET SCREW (M2*10 B)
52 N/S PRESSURE PLATE CRANK
53 416186501 WASHER (8.2*12*0.5)
54 N/S PRESSER BAR SPRING HOLDER PLATE
55 416116001 E-RING (ETW-3)
56 N/S LAMP RECEPTACLE
57 416119201 PIN
58 416119201 SET SCREW (M3*6 A)
59 N/S SUPPLY CORD
60   LAMP
61 N/S LAMP RESISTANT PLATE
62 N/S PRESSURE ADJUSTING BUTTON
63 N/S PRESSURE PLATE
64 N/S WASHER (5.2*10*0.2)
65 416116601 E-RING (ETW-5)

D



104 23 31-9610

E



104 23 31-96 11

NO.   PART NO.   DESCRIPTION  

1 N/S FEED REGULATING SHAFT
2 N/S FEED REGULATING CRANK
3 416156901 FEED ROCK BUSHING
4 416126801 ADJUSTING NUT (ALN-4)
5 N/S FEED CRANK
6 N/S FEED REGULATING CRANK SPRING
7 N/S SET SCREW (M3*0.5 L12)
8 N/S FEED REGULATING CRANK SET SCREW
9 N/S FEED ROCK ROD
10 416124101 WASHER (4.2*8*0.8)
11 416116001 E-RING (ETW-3)
12 416116601 E-RING (ETW-5)
13 416124001 WASHER (6.7*12*1)
14 416155801 BOBBIN SHAFT OIL CLOTH
15 416125601 ENDURE ATTRITION WASHER
16 416356501 FEED REGULATING
17 416122401 SET SCREW (M4*4)
18 416356601 FEED REGULATING BLOCK
19 416122101 SET SCREW (M4*6)
20 N/S FEED ROCK SHAFT
21 N/S FEED ROCK BUSHING PIN
22 N/S FEED ROCK FRAME SHAFT (1)
23 N/S FEED ROCK FRAME SHAFT (2)
24 416116101 E-RING (ETW-4)
25 N/S FEED SHAFT SPRING
26 N/S FEED ROCK CRANK
27 N/S FEED ROCK CRANK PIN
28 N/S FEED ROCK SHAFT COLLAR
29 416120001 SET SCREW (M3*3)
30 N/S FEED ROCK FRAME
31 416143001 FEED LIFTING ROCK CRANK PIN (1)
32 N/S FEED CRANK SHAFT
33 416148201 FEED DOG
34 416118201 SET SCREW (SM 1/8*44*5)
35 N/S FEED LIFTING ROCK CRANK
36 416122701 FEED BACK CRANK SCREW
37 N/S FEED LIFTING ROCK CRANK PIN (2)
38 N/S FEED DOG FRAME SPRING
39 416121501 SET SCREW (M4*8A)
40 416121001 SET SCREW (M4*5)
41 N/S ROTARY HOOK HOLDER
42 N/S ROTARY HOOK HOLDER POSITIONED PLATE
43 416121201 SET SCREW (M4*6B)
44 N/S SET SCREW (M4*8)
45 416119501 SET SCREW (M3*12)
46 416143401 ROTARY HOOK SUPPORTER
47 N/S FEED LIFTING SHAFT
48 N/S E-RING (ETW-4)
49 N/S FEED LIFTING SHAFT SPRING
50 N/S STEEL BALL
51 416143601 SHUTTLE HOOK COVER
52 416155601 BOBBIN SHAFT WASHER (2)
53 416125901 ENDURE ATTRITION WASHER
54 416155701 BOBBIN SHAFT WASHER (3)
55 416156001 SHUTTLE HOOK HOLDER
56 416155501 MAGNET
57 416148001 SHUTTLE HOOK
58 416145401 BOBBIN SHAFT

E



104 23 31-9612

F



104 23 31-96 13

NO.   PART NO.   DESCRIPTION  

1 416133401 LOWER SHAFT
2 416141701 LOWER SHAFT BUSHING
3 416116401 E-RING (ETW-6)
4 416142001 LOWER SHAFT BELT PULLEY
5 N/S SET SCREW (M3*14.5)
6 N/S FEED ROCK CAM
7 416122401 SET SCREW (M4×4)
8 N/S LOWER SHAFT SPRING
9 N/S FEED LIFTING ROCK CAM
10 N/S FEED LIFTING ROCK RING
11 N/S LOWER SHAFT COLLAR
12 416125801 ENDURE ATTRITION WASHER
13 N/S LOWER SHAFT GEAR
14 416121001 SET SCREW (M4*5)
15 416122101 SET SCREW (M4*6)
16 N/S PULSE SUPPORT PLATE
17 416121501 SET SCREW (M4*8A)
18 416303901 PULSE MOTOR
19 416358901 PHOTO SENSOR CPL.
20 N/S SET SCREW (M3*5A)
21 N/S FEED ROCK CAM
22	 416183901	 PIN	(Ф2.5*16)
23 N/S FEED SPRING
24 N/S FEED ROCK PLATE
25 N/S SET SCREW
26 N/S PULSE MOTOR SPRING
27 N/S WASHER (6.5*11*0.4)
28 416302901 NUT (M3 T=2.3)
29 416120001 SET SCREW (M3*3)
30 N/S PULSE MOTOR GEAR
31 N/S FEED ROCK CRANK (2)
32 416133901 ZIGZAG WIDTH FEED ROCK CRANK SPRING
33 N/S FEED ROCK CRANK (1)
34 N/S E-RING (ETW-4)
35 416116001 E-RING (ETW-3)
36 N/S LOWER SHAFT COLLAR
37 416152001 BELT ADJUSTING PLATE PULLEY
38 N/S FEED ROCK PLATE
39 N/S FEED ROCK SHAFT
40 N/S BELT ADJUSTING PLATE
41 416359001 BH MICRO ADJUSTING KNOB
42 416358201 FEED STEP MOTOR CPL.

F



104 23 31-9614

G



104 23 31-96 15

 NO.   PART NO.   DESCRIPTION  
 

 1 N/S INSULATING SLEEVE
2 416357901 DC MOTOR CPL.
3 416358001 MOTOR WHEEL
4 416120101 SET SCREW (M3*3)
5 N/S INSULATION SPACER
6 N/S MOTOR BRACKET
7 N/S INSULATION SPACER
8 416120201 SET SCREW (M3*10
9 416224801 SET SCREW (M5*12)
10 416126201 SPRING WASHER (5.1*9.2*1.3)
11 416124301 WASHER (5.4*10*0.9)
12 N/S NEEDLE BAR DRIVING ROD SPRING PLATE
13 416121601 SET SCREW (M4*12)
14 N/S CORD CLIP
15 412773401 FOOT CONTROL
16 413021501 SUPPLY CORD
17 N/S SAFETY WIRE COMPLETE (3.0A)
18 N/S CORD CLIP
19 416355401 CONTROLLER RECEPTACLE CPL. (FOR 120V)
  416355402 CONTROLLER RECEPTACLE CPL. (FOR 230/240V)
20 N/S SET SCREW (M3*12)
21 N/S SWITCH RECEPTACLE ASS’Y (FOR 120V)
  416305701 SWITCH RECEPTACLE ASS’Y (FOR 230V)
 22 N/S SET SCREW (M3*8B)
23 N/S RECEPTACLE HOLDER
24 416121501 SET SCREW (M4*8A)
25 412157903 SUPPLY CORD 120V 
    412157902 SUPPLY CORD  120V-JAP
  412157801 SUPPLY CORD  230V  
  412158002 SUPPLY CORD UK 
    412158101 SUPPLY CORD AUS  
26 416358101 MAIN CIRCUIT BOARD

G



104 23 31-9616

H



104 23 31-96 17

 NO.    PART NO.   DESCRIPTION  

1 416357001 FRONT COVER
2 N/S PLATE
3 416356901 PLATE
4 416311001 CAP
5 N/S FRONT COVER SET PLATE (2)
6 416356801 LCD
7 N/S SET SCREW (M3*6B)
8 N/S SLIDE VOLUME KNOB CONNECTOR
9 416303801 SLIDE VOLUME
10 416308801 SLIDE VOLUME KNOB
11 416305501 UP & DOWN FIXED POSITION SWITCH
12 416309901 FUNCTION SET KNOB
13 416309801 NEEDLE/RETURN KNOB
14 416144401 FRONT COVER SET PLATE
15 N/S SET SCREW (M4*6B)
16 416130301 ROW LINE(1)
17 416357201 BACK COVER
18 416121501 SET SCREW(M4*8A)
19 416306401 BH MICRO ADJUSTING KNOB
20 416144501 ARM BACK COVER SET PLATE
21 416121201 SET SCREW (M4*6B)
22 N/S CS RING
23 N/S ARM TOP COVER THREAD GUIDE PLATE

H



104 23 31-9618

I



104 23 31-96 19

 NO.    PART NO.    DESCRIPTION  

1 416357301 ARM TOP COVER
2 412569701 SPACER
3 416308301 HANDLE
4 416318801 ARM TOP PLATE
5 N/S CONDUCTING WIRE COVER
6 N/S SET SCREW (M2.6*8)
7 416145501 THREAD GUIDE
8 416302901 NUT (M3 T=2.3)
9 N/S SET SCREW (M3*8B)
10 416306601 THREAD GUIDE CPL.
11 416318501 ARM TOP COVER CRANK
12 416310601 SPOOL ROD
13 416308401 SPOOL ROD
14 416306801 PIN
15 N/S HOOK COVER SPRING
16 N/S SET SCREW (M3*6B)
17 416168101 BOBBIN WINDER THREAD GUIDE ADJUSTING
18 416152401 BOBBIN WINDER THREAD GUIDE SPRING
19 416152301 BOBBIN WINDER SPRING DISC
20 416168201 BOBBIN WINDER THREAD GUIDE
21 N/S SPACER
22 416116001 E-RING (ETW-3)
23 416119201 SET SCREW (M3*6A)
24 416308901 BOBBIN WINDER STOP
25 416121501 SET SCREW (M4*8A)

I



104 23 31-9620

J



104 23 31-96 21

 NO.    PART NO.    DESCRIPTION  

1 N/S FREE ARM BASE
2 416121601 SET SCREW (M4*12B)
3 416121701 SET SCREW (M4*15B)
4 416357401 FREE ARM FOOT BUSH
5 N/S SET SCREW (M3*12)
6 N/S BASE COVER
7 416121101 SET SCREW (M4*10B)
8 N/S CARD COVER
9 N/S CARD
10 N/S SET SCREW (M2.5 L=6)
11 416357501 SEWING TABLE BODY
12 416308201 SEWING TABLE BODY BOX
13 416357601 SEWING TABLE BODY COVER
14 416357701 SEWING TABLE BODY FELT
15 416357702 SEWING TABLE BODY FELT
16 416150601 SEWING TABLE BODY GUIDE
17 N/S SEWING TABLE BODY GUIDE SPRING
18 416357801 FACE PLATE
19 N/S HEAT RESISTANT PLATE
20 N/S PHOTO SENSOR SUPPORT PLATE
21 N/S SET SCREW (M3*8.5A)
22 416172501 THREAD CUTTER
23 N/S CS RING
24 416123101 SET SCREW (M4*12)
25 416311001 PLUG

J



104 23 31-9622

K



104 23 31-96 23

 NO.    PART NO.    DESCRIPTION  

1 412764001 UTILITY FOOT (A)  
2 413113645 PRESSER FOOT (B)  
3 416304101 BUTTONHOLE SLIDER FOOT (C)  
4 412380445 BLIND HEM FOOT (D)  
5 412801545 ZIPPER FOOT (E)  
6 412796145 NON STICK GLIDE FOOT (H)  
7 412380645 EDGING FOOT (J)  
8 413113845 TRANSPARENT FOOT (B)  
9 412370845 PIECING FOOT (P)  
10 412797145 GATHERING FOOT  
11 412610701 FELT PAD
12 N/S NEEDLE PACK  
13 416358301 WALKING FOOT CPL.
14 412371102 SPOOL HOLDER (LARGE)  
15 412371101 SPOOL HOLDER (SMALL)  
16 416358401 SEAM GUIDE (LEFT)
17 416358501 SEAM GUIDE (RIGHT)
18 416358601 SHANK SET SCREW
19 N/S 
20 401539901 BUTTONHOLE KNIFE
   401555501 BRUSH
21 413105601 CLEARANCE PLATE
22 N/S BOBBINS
23 412570101 SLEEVE LAMP
24 412381501 SCREW DRIVER
25 416358701 EXTENSION TABLE CPL.
26 416315901 HARD CASE EMERALD 203

K



104 23 31-9624

Please note that on disposal, this product must be 
safely recycled in accordance with relevant 
National legislation relating to 
electrical/electronic products. If in doubt please 
contact your retailer for guidance.

Veuillez noter qu’en cas de destruction, ce produit doit 
bénéficier d’un recyclage sécurisé, conforme à la 
législation nationale applicable aux produits 
électriques/électroniques. En cas de doute, veuillez 
contacter votre distributeur agréé.

Bitte beachten Sie, dass hinsichtlich der Entsor-
gung dieses Produkts, vorschriftsmäßig entspre-
chend der gültigen nationalen Gesetzgebung für 
elektrische/elektronische Produkte, recycelt 
werden muss. Bei Zweifel setzen Sie sich bitte mit 
Ihrem Fachhändler in Verbindung.

• All casted parts within our products are marked with name of 
material if allowed by size.
• All molded plastic parts within our products are marked with name 
of material if allowed by size.

• Innerhalb unserer Produktion werden alle gegossenen Teile mit dem 
Materialnamen bezeichnet, wenn es deren Größe erlaubt.
• Innerhalb unserer Produktion werden alle geformten Teile mit dem 
Materialnamen bezeichnet, wenn es deren Größe erlaubt.

• Toutes les pièces moulées (en métal) de nos produits sont marquées 
du nom du matériau utilisé, quand la taille de la pièce le permet.
• Toutes les pièces moulées (en plastique) de nos produits sont 
marquées du nom du matériau utilisé, quand la taille de la pièce le 
permet.


